Spare Part Book GEO'

ATV

GEO Italy S.R.L.
Latest release: 16/03/2021 Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




2020_PARTE1

Assembly: ATV

Mascine Agricole

AT120/145. 001A

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTE1

Pos Code Description NOTE Q.
2 AT145.002 TOW BAR,ASSEMBLY 1
4 AT120.004 jack 1
5 AT120.103 spring 2
6 04.00.1.2 Kit Piedino 1
7 04.00.1.4 Throttle cable 1
8  04.00.1.7 Control Switch 1
9 04.00.1.6 KEY Switch 1
10 04.00.1.8 Safety Switch Ass. 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ATV_2020_PARTE2

AT120. 002

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTE2

Pos Code Description NOTE Q.
1 AT120.015 pulled pipe weldment 1
2 AT120.014 link pipe 1
3 AT120.105 bush 2
4 AT120.016 link plate weldment 1
5 AT120.106 pin 1
6 RP 3.2 R-PIN 3.2 1
7 GB5782-M16x65 Bolt M16x65 2
8 GB889.1-M16 Locking nut M16 3
9 GB5782-M16x80 Bolt M16x80 1
10  AT120.108 rod 1
11 GB91-5x30 COTTER 5x30 2
12 GB97.1-18 Plain washer 18 2
13 AT120.017 adjuster 1
14 QT50 Trailer coupler 2" 1
15 GB5782-M12x65 Bolt M12x65 2
16 GB889.1-M12 Locking nut M12 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
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Assembly: ATV

AT120/145. 003A

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTE3

Pos Code Description NOTE Q.
1 AT120.018A DECK,WELDMENT 1
1 AT145.018A DECK,WELDMENT 1
4 AT120.021 Left Skid 1
5 AT120.022 Right Skid 1
7 EFG120.105.3 small belt pulley 120mm 3 grooves 1
8 REACH 04-35x60 LOCKING DEVICE 04-35x60 1
9 GB\T1154-B1050 V-BELT B1050 2
10  AT120.009A BELT TENSIONING DEVICE,ASSEMBLY 1
10 AT145.009A BELT TENSIONING DEVICE,ASSEMBLY 1
11 6-DZM-14 Battery 6-DZM-14 1
12 AT120.131 Isolation Plate 1
13 AT120.132 Battery Cover 1
14 AT120.124 CLOSE PLATE 1
15 GB5782-M10x120 half thread bolt 2
16 AT120.013 Side Guard 2
17 AT120.104 Plug 2
18  GB1152- M8x1 GREASE NIPPLE M8x1 1
19 AT120.111 Stick 1
19  AT145.111 SHAFT,FENDER 1
20 EFGC125.113 Fender 12
20 EFGC125.113 Fender 45
21 GB5783-M12x30 Bolt M12X30 19

22 GB93-12

spring washer 12

23 AT120.011A

LOWER BRACKET,WELDMENT

23 AT145.011A

LOWER BRACKET,WELDMENT

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTE3

Pos Code Description NOTE Q.

24 AT120.101A LOWER COVER 1
25 (B889.1-M12 Locking nut M12 10
26 GB91-3.2x16 cotter pin 3.2x16 2
27  GB97.1-10 PLAIN WASHER 10 3
28 GB97.1-8 Plain washer 8 4
29 (GB889.1-M8 Locking nut M8 4
30 GB5783-M6x12 bolt M6X12 2
31  GB93-6 spring washer 6 2
32  GB97.1-6 Plain washer 6 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ATV_2020_PARTE4

AT120/145. 004

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTE4

Pos Code Description NOTE Q.
1 AT120.028 outside pipe 1
2 AT120.029 screw thread rod 1
3 AT120.030 inside pipe 1
4 GB301-51104 Bearing 51104-8104 1
5 GB276-600104 BEARING 600104 1
6 AT120.027 handle 1
7 GB70.1-M8x35 bolt M8X35 1
8 GB1152-M8x1 Grease Nipple M8x1 1
9 AT120.120 Handle Sleeve 1
10  GB5782-M12x65 Bolt M12x65 1
1 GB97.1-12 plain washer 12 1
12 GB889.1-M12 Locking nut M12 2
13 GB5783-M12x40 bolt M12x40 1

Via G. Abbate, 215, 14054 Casta

GEO ltaly S.R.L.

nole delle Lanze AT




2020_PARTES5

Assembly: ATV

Mascine Agricole

AT120/145. 005
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GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTE5

Pos Code Description NOTE Q.
1 AT120.031 linkage 2
2 AT120.032 wheel frame 1
2 AT145.032 WHEEL CARRIER?WELDMENT 1
3 AT120.005-A TYRE ASSEMBLY 2
B GB889.1-M20 Locking nut M20 2
5 GB5782-M10x110 Bolt M10x110 4
6 GB889.1-M10 Locking nut M10 6
7 GB5782-M10x70 Bolt M10x70 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ATV_2020_PARTE6

AT120/145. 006

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO’




Machine: ATV
Assembly: ATV_2020_PARTE6

Pos Code Description NOTE Q.
1 AT120.026 Blade Axle 1
2 EFGC125.115 Flange Bearing UC 207 2
3 uc207 Bearing UC207 2
4 RK120.109.3 Spacer lower for Pulley 3 grooves 1
5 GB13871-55x80x8 Oil Seal 55x80x8 1
6 GB1152- M8x1 GREASE NIPPLE M8x1 1
7 ef.100.00.102 Blade @ 12 56
8 ef.100.00.103 Spacer 12 56
9 GB5782-M12x80 Bolt M12x80 28
10  GB889.1-M12 Locking nut M12 28

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ATV_2020_PARTE?7

AT120/145. 007

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO’




Machine: ATV
Assembly: ATV_2020_PARTE7

Pos Code Description NOTE Q.
1 AT120.025 Roller 1
1 AT145.025 ROLLER,WELDMENT 1
2 AT120.019 Left Support Plate 1
3 AT120.020 Right Support Plate 1
4 GB2673-M8x25 Bolt M8x25 8
5 EFGC125.107 Bearing seat UCF205 2
6 UCc205 Bearing UC205 2
7 GB5783-M12x30 Bolt M12X30 4
8 GB889.1-M12 Locking nut M12 4
9 GB1152- M8x1 GREASE NIPPLE M8x1 2

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




2020_PARTES

Assembly: ATV

AT120/145. 008

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTES

Pos Code Description NOTE Q.

AT145.117 BLOCK 1
1 JF420E ENGINE JF420E 1
2 GB1096-6.3x6.3x50 KEY B6.3x6.3x50 1
3 AT120.012 Upper Cover Base 1
3 AT145.012 TOP BRACKET,WELDMENT 1
4 L100B3.001 Pulley Clutch Assembly 3 Grooves 1
5 AT120.114.3 Spacer Washer for Pulley 3 grooves 1
6  GB93-12 spring washer 12 1
7 UNF 7-16-20x1.5 BOLT UNF7/16-20x1.5 1
7 UNF 7-16-20x2 BOLT UNF7/16-20x2 1
8 AT120.102-1 TOP COVER 1
8 AT145.102 TOP COVER 1
9 GB5782-M10x45 Bolt M10x45 4
10  GB97.1-10 PLAIN WASHER 10 4
11 GB889.1-M10 Locking nut M10 4
12 UNF 5-16-24x1 BOLT 5/16-24x1 UNF 4
13  GB93-8 Spring washer 8 8
14 GB97.1-8 Plain washer 8 8
15 GB5783-M8x20 bolt M8X20 4

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: ATV_2020_PARTE9

AT120/145. 009A

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTE9

Pos Code Description NOTE .
1 AT120.041 CONNECTING LINK,WELDMENT 1
2 AT120.140 SPRING 1
3 GB889.1-M12 Locking nut M12 1
<4 GB.T96.2-12x%3 1
5 AT120.024A SWING ARM,WELDMENT 1
5 AT145.024A SWING ARM,WELDMENT 1
6 GB893.1-47 Circlip 47 1
7 GB276-303 BEARING 303 2
8 AT120.115 Tensioner Pulley 1
8 AT145.115 TENSION PULLEY 1
9  GB9%-8 Plain washer 8 1
10 GB93-8 Spring washer 8 1
11 GB5783-M8x20 bolt M8X20 1
12 AT120.123A BUSHING 1
13 GB93-12 spring washer 12 1
14 GB.T6170-M12 1
15 AT120.141 PLATE 1
16 GB.T70.1-M6x12 2
17 AT120.142 COVER 1

Via G. Abbate, 215, 14054 Casta

GEO ltaly S.R.L.

nole delle Lanze AT




2020_PARTE5-A1

Assembly: ATV

Mascine Agricole

AT120/145. 005-A

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: ATV_2020_PARTE5-A1

Pos Code Description NOTE 8
1 AT120.033 wheel axle 1
2 GB276-205 Bearing 205 2
3 16x6.5-8 ATV tire assembly 1
5 GB96-11x34x3 PLAIN WASHER 11x34x3 1
6  GB93-10 spring washer 10 1
7 GB5783-M10x25 Bolt M10X25 1
8  AT120.122 Dust Cover 1

GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Assembly: Optional

GEO Italy S.R.L.
Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: ATV
Assembly: Optional

Pos Code Description NOTE Q.
AT120E.011

AT120E.012

AT120E.013 BOLT M12x70
AT120E.014 NUT M12
AT120E.015 BOLT M12X45
AT120E.016

AT120E.017

AT120E.018

AT120E.019
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GEO ltaly S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




